
High Pressure Decorative Laminates:Sample Report No. 21009763/B:

Party's Ref No. Nil: Report Issue Date 02/06/2023:

Greenlam High Pressure Decorative Laminate
:

Sample Description

:

:

Greenlam Industries Limited

Village Paterh, PO Panjehra, Teh-Nalagarh, Himachal

Pardesh-174101

Customer Name & Address : Job Code STRC/21009763:

Date of Testing : 30/05/2023 To 02/06/2023

Sample Received On : 30/05/2023

: 2 pcsSample quantity

Sample Condition Physical Condition OK

Décor No. 116

Finish Suede

Thickness 1 mm

TEST RESULTS

S.No. ResultsTest Parameter Test Method

Chemical Testing

1 2.7*10^(-5)Coefficient of Linear Expansion (Thermal), mm/mm°C ISO: 11359-2

*****End of Report*****

Temperature Range: -20 to 70°C.Remarks :

Decision Rule: The decision rule as per SOP DR01 is applied wherever statement of conformity to a specification or standard 

provided  in the test report.
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Santram Rajput

Technical Manager
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